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Sample description: Sheet sample.
Drying ability test Remained water ratio at the 40th minute: FTTS-FA-004:2011-4.2

68 % (Non-washed)
Notation section: Address:

No.87,Ln:571,Taiping Rd:Puxin

Township,Changhua County 51343

Taiwan(R.O.C.)

~ BLANK ~

Signature

Lab. Manager

2020/03/10 lcﬁhiﬁﬁo@’ﬂu

PLEASE NOTE :
1. The report shall not be reproduced except in full without approval of the laboratory.
2. The parts of the report are not taken out of context.
3. The report is only responsible to the submitted sample(s).
4. The report is not for any lawsuit purpose.
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